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The relationship between the metallization corrosion mechanism and chemical interactions
inside a c-Si PV module
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2 TABLE I Leaching test result

Ag Concentration

Acetic acid Cu (mg/L) Sn (mg/L)
Dark gray glass
0.5 w% 10.5 0.04
. '\’ 1.0 W% 12.63 0.15
Bright gl R
it e ; : 2.0 w% 0.07 123.11
3.0 w% 0.03 112.03
Fig. 1 A SEM image of corroded glass [2]. 0 w% 0.05 0
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